& BLAULR ASSQCATLS =

P.O. Box 363, Nescopeck, Pa. 18635
Tel: 570.379.2552
mblauer@evenlink.com

September 12, 2019

Dwight Brown, SRF Program Services Coordinator
Division of Engineering & Program Management
New York State Environmental Facilities Corporation
625 Broadway

Albany, New York 12207-2997

Re:  Village of New Paltz, Ulster County
2019 NYS Water Infrastructure Improvement Grant (WIIA)
Application Update - Water System Upgrades

Dear Dwight;

Enclosed is an electronic copy of the WIIA Drinking Water Annotated Application of the
Village of New Paltz, including the related attachments and support documentation, for the
Village’s Water System Upgrades project. The main change from 2018 is that the Village is
[...]
be removed from the trench to allow for pipe and bedding material to be installed per the
contract document requirements that reflect acceptable watermain installation practices
outlined in 10 State Standards and as required by the Ulster County Health Department.

Groundwater encountered during the directional boring for the replacement of the 12"
watermain in the vicinity of the Kleinkill will not have an impact on the pipe installation as
the proposed watermain will be installed a minimum of 10 feet below the bottom of the
streambed and wetland.

Water Use Data
Population Trend Description

Based on available information from the U.S. Census Bureau, the population has increased
from 6,834 to 7,070 from April 1, 2010 to July 1 2015. Based on existing population trends
and limited growth potentials in both the Town water districts and the Village corporate
limits, a general breakdown of population growth for the users in the Village and Town can
be estimated as follows:

YEAR POPULATION
2017 7,070
2022 7,120
2027 7,170
2032 7,220

It should be noted that the watermains that are proposed to be replaced will be replaced
with the same diameter water distribution piping, only different material, Class 52 DIPO
Water Main. These watermains will be replaced in the same locations as the existing mains

Page 7



WATER SYSTEM UPGRADES ENGINEERING REPORT
VILLAGE OF NEW PALTZ

and no change in diameter will not have an impact on the negligible population increase
for the next 20 years. The new watermains will have a significant positive effect for
supplying water to the users in both pressure and flow since the existing watermains
approaching or greater than 100 years in age are significantly tuberculated causing flow
restrictions and resulting in lower pressures in the service areas.

Present Water Consumption and Projected Demands

The total water produced for the users in the system from 2010 through 2016 is as follows:

YEAR WATER PRODUCED (IN MG)
2010 2743
2011 282.3
2012 297.0
2013 318.8
2014 325.5
2015 319.7
2016 306.4
2017 295.0
2018 2473

These figures also include fire flow demands.
Present and/or Estimated Yield of the Sources of the Supply

Since this project consists of the replacement of existing water distribution supply mains
with the same diameter water main, the only possible cause yield increase will be due to
the elimination of tuberculation in the existing cast iron water mains. The actual increase
in yield is difficult to determine unless flow testing is performed before and after the
installation of the new water mains.

Unusual Occurrences

As the project is not yet designed, the encountering of unusual occurrences is difficult at
this time to identify.

Current Unaccounted for Water and Estimated Reduction of Unaccounted Water

A water loss audit was completed for the Village of New Paltz entitled Village and Town of
New Paltz, N.Y. Draft Water Demand Management Plan dated April 18, 2015. The report
Is attached as Exhibit 2.

The audit was prepared with funding from the New York City Department of Environmental
Protection (NYCDEP) since New Paltz receives approximately 62% of its water supply from
the New York City Catskill Aqueduct. The Aqueduct is slated for maintenance shutdowns
for 10 week periods in the fall of 2017, 2018, 2019 and possibly 2020. In response to these

Page 8



WATER SYSTEM UPGRADES ENGINEERING REPORT
VILLAGE OF NEW PALTZ

shutdowns, the NYCDEP will require a backup water supply for the Village of New Paltz
Water System which includes water conservation and demand management.

This audit shows that in 2014 New Paltz had 42% non-revenue water, which means that it
did not collect any revenue from 42% of the water produced at the treatment plant. This is
the highest rate of non-revenue water that the preparer of the report has observed among
the NY communities.

Also of concern is the chart Mayor Rogers sent showing the level of non-revenue water in
New Paltz increasing steadily in the past few years. Regardless of the accuracy and
validity, if this 2014 audit is anywhere close to portraying the water loss situation in New
Paltz, taking swift action to reduce loss will be one of the most important demand
management efforts that can be taken ahead of the aqueduct outages over the coming
years.

Flow Requirements

Since the proposed water system upgrades include the replacement in kind of existing
water distribution mains and there are no plans for any type of significant development
within the corporate limits of the Village of New Paltz or the Town Water districts, the
analysis of domestic flow and pressure requirements as well as fire flow requirements
will not specifically be addressed for purposes of this report.

A recent hydraulic analysis is however included for reference to highlight the pressures
that are exhibited at various node locations. These pressures can only be expected to
improve with the replacement of old deteriorated and tuberculated watermains by
reducing the roughness and increasing the Hazen Williams “C” factor. The most recent
Hydraulic Analysis updated |1 2017 is presented on a Map of Computer Model for Village
of New Paltz Water System is included in Exhibit 3. The map presents static water
pressures at selected nodes throughout the Village of New Paltz Water Distribution
System.

Existing fire flow capability throughout the Village of New Paltz water distribution system is
adequate and will only be improved with the proposed water main replacement project.
The ISO Report dated January 2012 indicates that the Village of New Paltz received a
Class 3 rating for water supply (Class 1=exemplary and class 10 = does not meet ISO
criteria for fire suppression) The ISO summary is attached as Exhibit 4.

Sources of Water Supply

The water sources for the Village of New Paltz consist of the Catskill Aqueduct, part of the
New York City Department of Environmental Protection, Bureau of Water Supply and four
upland reservoirs owned and maintained by the Village of New Paltz. The Village's
reservoirs consist of three small upland reservoirs and an emergency standby reservoir for
use when New York City shuts down the aqueduct. The combined capacities of these

Page 9



WATER SYSTEM UPGRADES ENGINEERING REPORT
VILLAGE OF NEW PALTZ

reservoirs are approximately 8-9 million gallons, approximately 10 days of storage prior to
treatment.

In the late 1980’s, the Village constructed a water treatment facility capable of treating
either the raw water source from the Village’s Reservoirs or from the NYC Catskill
Aqueduct. Treatment at the plant consists of pre chlorination, absorption clarification,
mixed media filtration and post chlorination prior to introduction into the distribution system.
The treatment facility has the capacity to treat slightly greater than 2 mgd.

This treatment process is currently slated to be replaced in 2017 and is described further
in the Proposed treatment Processes section of this report.

Groundwater Sources

There are currently no groundwater sources for the Village of New Paltz Water Supply.
The Village Board however is considering alternate water supply sources that consist
of the exploration of groundwater sources at various locations on Village owned and
controlled properties.

These sources are currently under investigation and will be made public when
preliminary testing and results of well yields and water quality are defined.

Proposed Treatment Processes

The Village of New Paltz is proposing to replace the existing U.S. Filter Trident TR420A
1%z with three tank units with a Pall Aria AP Microfiltration System. This proposal will
replace the existing media filtration system with two (2) Pall microfiltration systems to
address redundancy requirements along with various plant components and treatment
process vessels for a total capacity of 2.0 MGD. Construction is anticipated for spring and
summer 2019 with completion in the fall of 2019. This proposed treatment process is not
part of the watermain replacement project that is the subject of this report.

Sewerage System Available

The Village of New Paltz sanitary sewer system lies within the corporate limits of the Village
of New Paltz and serves the entire Village and the State University of New York at New
Paltz. The Village is comprised of approximately 5 square miles and has a sewered
population of approximately 6,000 people. While the State University is in session, the
population increases to approximately 13,000.

The sewer collection system consists of approximately 15 miles of pipe including four (4)
inch to eighteen (18) inch diameter sewer mains, 4 pump stations and approximately 300
sanitary manholes. Sewer construction probably commenced prior to 1900 when a series
of privately owned sewers were constructed through private properties and public right of
ways for purposes of conveying sewage from upland residences and commercial
establishments to the Wallkill River. Specific information regarding the construction of
older portions of the sewer system is not available since it was constructed prior to approval

Page 10



WATER SYSTEM UPGRADES ENGINEERING REPORT
VILLAGE OF NEW PALTZ

authority from regulatory agencies. The earliest known report with an inventory of existing
sewers and recommendations and upgrades in the collection system and construction of
a “sewage treatment works” was prepared in April 1931. The majority of the existing sewer
system consists of vitrified clay pipe with oakum and mortar joints and brick manholes with
newer sections installed after the 1970’s consisting of PVC sewer main and precast
manholes.

A summary of the wastewater treatment facility can be described with the following:

The wastewater treatment facility located off of Huguenot Street was upgraded in 1999 for
a design average daily flow of 1.5 million gallons per day and a 3.5 MGD design peak
hourly flow, and has a permit (SPDES Permit # NY003-0082) with a discharge to the
Wallkill River, a tributary of the Hudson River. The facility utilizes the following treatment
process:

Influent Flow Channel and Bar Screens and Sewage Grinder, Grit Remover, Primary
Clarifiers (2) Trickling Filters Rotating Biological Contactors (second-stage biological
treatment after Trickling Filters) Secondary Clarifiers (3), Chlorine Contact Tank
Dechlorination Equipment, Sludge Heat Exchanger (minor work) Sludge Digesters and
Sludge Dewatering (belt press)

A summary of Critical Plant Design Parameters is as follows:

Hydraulic Loading

Design Average Flow 1,500,000 GPO 1,042 GPM
Design Maximum Daily Flow 3,000,000 GPO 2,083 GPM
Design Peak Hourly Flow 3,450,000 GPO 2,396 GPM

In general, the Village’s wastewater treatment facility continually meets or exceeds its
SPDES Permit requirements.

It should be noted that the proposed water main replacement project will have little or
no impact on the Village’s sanitary sewer system or the wastewater treatment facility.
The only possible impact that the proposed watermain replacement will have on the
sanitary sewer collection system is during construction and the requirement for
protection of existing sewer conveyance piping in the vicinity of the proposed new
watermain locations.

Waste Disposal

Wastes from the water treatment facility will not change as a result of the replacement
of water distribution piping and the construction activities related to the project.

Automation

Automatic equipment in the existing or proposed water treatment facility will not be
affected in any way as the proposed replacement of watermains is not in proximity to
the water treatment facility and the treatment process, existing or proposed does is

Page 11



WATER SYSTEM UPGRADES ENGINEERING REPORT
VILLAGE OF NEW PALTZ

not impacted by the replacement of watermains at various locations throughout the
Village of New Paltz.

Project Sites

The project sites were identified earlier in this report and are described in the following
summaries. Each project is identified by a number that corresponds to the location map
attached as Exhibit 1. A description of and discussion for each project is as follows:

1. Replacement of 12” Water Main from Morning Star East to Aqueduct Pump
Station

Replace existing 6,000 LF 12" diameter cast iron watermain with 1000 LF 12”
Directionally bored SDR 11 HDPE water main under wetland and 5000 LF 12"
diameter Class 52 watermain, install 3 hydrants, four 12” gate valves on line, two
12” connection gate valves and tees, 10 house service connections, rock removal
and appurtenances.

This site is the only site recommended for the replacement project. The residences
that are served by this watermain have existing water service connections of various
sizes that will be reconnected to the new watermain. If the new watermain were to
be installed at an alternative location, water service lines to the 10 residences would
need to be installed at additional cost to the project.

2. Replacement of Watermain on Route 32 — Main Street to Village Boundary

Replace existing 5,125 LF 8" diameter cast iron watermain with 5,125 LF 8”
diameter Class 52 watermain, install 9 hydrants, eight 8” gate valves, two 6” X 8”
wet tap and valves, one 8" x 8” wet tap and valve, 49 service connections, one
watermain stream crossing, rock removal, complete shoulder to shoulder asphalt
overlay and appurtenances.

3. Replacement of Watermain on North Manheim Blvd.

Replace existing 1,500 LF of 4” and 6” diameter cast iron watermain with 1,500 LF
8” diameter Class 52 watermain, install 4 hydrants, 4- 8" gate valves, 31 service
connections, rock removal, complete shoulder to shoulder asphalt overlay and
appurtenances.

4. Replacement of Watermain on Prospect Street
Replace existing 1,475 LF of 4” and 6” diameter cast iron watermain with 1,475 LF
8” diameter Class 52 watermain, install 4 hydrants, 3- 8" gate valves, 26 service
connections, rock removal, complete shoulder to shoulder asphalt overlay and
appurtenances.

5. Replacement of Watermain on Huguenot Street between Main Street and
North Front Street

Page 12



WATER SYSTEM UPGRADES ENGINEERING REPORT
VILLAGE OF NEW PALTZ

Replace existing 1,695 LF of 6” diameter cast iron watermain with 1,695 LF 8”
diameter Class 52 watermain, install 4 hydrants, 4- 8" gate valves, 4 service
connections, rock removal, complete shoulder to shoulder asphalt overlay and
appurtenances.

6. Replacement of Watermain on South Chestnut Street from Main Street to
Southside Avenue

Replace existing 1,900 LF of 6” diameter cast iron watermain with 1,900 LF 8"
diameter Class 52 watermain, install 4 hydrants, 4- 8" gate valves, 40 service
connections, rock removal, complete shoulder to shoulder asphalt overlay,
pavement painting and appurtenances.

Alternate sites for each of the locations of the watermain replacement projects cannot be
reconsidered as the existing watermains are connected to water service laterals in specific
locations that serve individual residences and commercial properties.

There are no defined sources of pollution that may influence the quality of the water supply
or interfere with the effective operation of the water works system with regard to sanitary
sewer or leachate pollution since there are no onsite sanitary sewer systems (septics, cess
pools, privies etc.) and there are no refuse or garbage dumps within the Village. Areas
affected by this project within the Village are served by a permitted sanitary sewer
collection and conveyance system.

The area that could possibly be affected by septic system effluent or alternative source of
pollution such as ground or surface water is source of pollution is the Replacement of 12”
Water Main from Morning Star East to Aqueduct Pump Station. This area containing the
existing 12" watermain is in the proximity of existing residential septic systems and a
portion is located under the Kleinkill, a stream tributary to the Wallkill River and the
wetlands along the Kleinkill stream.

Financing

The estimated cost for the integral parts of the distribution system included in the overall